
 
1 2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION  
 

 

 

 

2015 |Fraser Coast 
Sewerage Strategy 

November 2015 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This page has been left intentionally blank.  

i  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Wide Bay Water Corporation 

29-31 Ellengowan Street 
Urangan QLD 4655 
Telephone: 1300 79 49 29 
Facsimile: (07) 4125 5118 
Email:  wbw@widebaywater.qld.gov.au 
 
 
This document shall remain the property of Wide Bay Water Corporation.  Unauthorised use of this 
document in any form is prohibited. 
 
 
[...]
Maps depicting these catchment areas are located in Appendix 4A. 

Table 3-1 summarises the main attributes of each of these catchments. 

  

13  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

Table 3-1 Catchment Area Summary 

Catchment  Areas Serviced Infrastructure Serving Makeup 

Eli − most of Pialba 

− Scarness 

− the north 
western area of 
Torquay and 

− the eastern strip 
of Point Vernon 

 

A collection network 
consisting of 91.1km of 
sewer gravity mains, 10 
pump stations and 5.8km 
of rising mains 

6,900ED mostly residential and 
commercial 
customers. 

Pulgul - Urangan  
- most of Torquay 
- Wondunna 
- most of Kawungan. 

A collection network 
consisting of 162.2km of 
sewer gravity mains, 26 
pump stations and 24.2km 
of rising mains 

10,700ED mainly residential 
customers although 
there are small 
commercial and 
industrial areas within 
its catchment 

Nikenbah - the western part of Point 
Vernon 

- Eli Waters 
- Augustus 
- Urraween 
- Dundowran industrial 
area and 

- the western part of 
Kawungan. 

A collection network 
consisting of 142.5km of 
sewer gravity mains, 22 
pump stations and 22.5km 
of rising mains. During 
some wet weather events 
sewage is diverted from 
the Nikenbah catchment 
into the Eli Creek 
catchment. 

7,505ED mainly residential and 
industrial customers 
and some major 
shopping centres 
(Stocklands) 

Aubinville - Granville 
- Tinana 
- CBD 
- Newtown Central and 
- Maryborough West. 

A collection network 
consisting of 224.8km of 
sewer gravity mains, 33 
pump stations and 27.6km 
of rising mains 

11,510ED made up of 
residential, 
commercial and 
industrial customers. 

Burrum Heads - Burrum Heads area A collection network 
consisting of 23km of 
sewer gravity mains, 9 
pump station and 8.8km 
of rising mains 

1050ED Mostly residential 
areas  

Toogoom - Toogoom area A collection network 
consisting of 16.6km of 
sewer gravity mains, 9 
pump station and 5.1km 
of rising mains 

660ED mostly residential 
customers 

Howard - Limited areas in Howard. 
Of the 162 lots, with an 
area less than 1,000m2, 
only 22 are serviced with 
sewerage. 

A collection network 
consisting of 600m of 
sewer gravity mains and 
1.4km of rising 

50ED It services mostly 
commercial areas of 
Howard. 

Torbanlea - Torbanlea area A collection network 
consisting of 3.5km of 
sewer gravity mains, 1 
pump station and 0.6km 
of rising main 

139ED mostly residential 
customers. 

 

3.3 Sewerage Trunk System 

A sewer is defined as a trunk sewer based on the magnitude or function. For large sewer networks 
WSAA Gravity Sewerage code proposes that a trunk sewer is a sewer of DN750 or greater and 

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 14  

 



 

connects to a branch sewer. Trunk sewers transport sewage to the treatment plant. For the Fraser 
Coast sewerage system gravity sewers DN300 or greater and all rising mains and sewage pump 
stations are considered trunk infrastructure. 

 

3.3.1 Trunk Gravity Mains 

Hervey Bay has 67.7km of trunk gravity mains, this includes Burrum Heads, Howard and Toogoom. 

There is 45.5km of Sewer Gravity Main classified as Trunk infrastructure in Maryborough.  The main 
trunk sewer to the Aubinville WWTP is a DN1050 gravity sewer and during wet weather events acts as 
an in-line storage facility to attenuate flows before reaching the treatment plant. 

 

3.3.2 Pump Stations 

Pump stations are an essential component in the sewerage collection system. They are used to lift 
sewage to higher sewers so that the sewage can continue its path to the treatment plant.  

There are 110 sewage pump stations located across the Fraser Coast. They are distributed across the 
catchment areas as shown in Table 3-2. They range in size from very small (servicing just a few 
residential lots) to large (servicing the entire township). Generally small pump stations are located on 
the periphery of the catchments and get progressively larger as their catchment size increases as we 
near the WWTP. Refer to Appendix 5A for interrelationships between pump stations for each of the 
catchments. 

Table 3-2: Fraser Coast Sewerage Pump Stations 

Catchment No of Pump  
Stations 

Aubinville 33 

Eli 10 

Pulgul  26 

Nikenbah 22 

Burrum Heads 9 

Toogoom 9 

Torbanlea 1 

Total 110 
 

For a detailed data on all sewage pump stations in the Fraser Coast refer to Appendix 5A and Appendix 
5B. 

 

15  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

3.3.3 Rising Mains 

There is over 89km of rising main associated with the existing sewage pump stations.  Table 3-2 
summarises the lengths of rising mains by diameter and location. 

 

Table 3-3: Rising Main Lengths by Diameters and Location 

  80 100 140 150 200 225 250 300 315 375 450 

Burrum Heads - 727 - 7,014 - 1,015 - 96 - - - 

Dundowran - 938 - 641 - - - - - - 6,827 

Hervey Bay 997 9,804 - 8,973 5,685 796 1,953 10,430 - 1,750 107 

Maryborough 441 2,933 3 3,843 9,659 1,866 2,362 1,443 16 3,041 - 

Toogoom - 1,834 - 3,335 - 4 66 - - - - 

Torbanlea - 587 - 0 - - - - - - - 

 

Specific details on sewer rising mains can be found in Appendix 5A and Appendix 5B. 

 

3.3.4 Overflow Management 

3.3.4.1 System Storage  

System storage is used to minimise the occurrence of unplanned releases of untreated sewage from 
the sewerage system. Alarms at sewage pump stations assist operators in identifying potential 
overflows early so that measures can be undertaken to eliminate the overflow or reduce the overflow on 
the environment. A secondary backup alarm, independent of the SCADA system, is also installed which 
alerts operators of potential overflows. 

 

3.3.4.2 Designated Overflow Points 

Where overflows are unavoidable designated discharge points are used to discharge or relieve sewage 
into the environment. In the majority of cases the overflow points are located at sewage pump stations, 
but there are some which are located at the most hydraulically disadvantaged location within the 
catchment.  

Overflow discharge points at large sewage pump stations are registered with the Environment and 
Heritage Protection (EHP) which sets out reporting requirements and discharge conditions in 
accordance with ERA 63 (3) for sewage pump station overflows. The locations of the overflow points in 
Hervey Bay and Maryborough are shown in Appendix 4E. 

  

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 16  

 



 

3.4 Sewerage Treatment 

3.4.1 Sewerage Treatment Plants 

The Fraser Coast Sewerage system is serviced by eight treatment plants: 

− Eli Creek WWTP 

− Pulgul Creek WWTP 

− Nikenbah WWTP 

− Aubinville WWTP 

− Burrum Heads WWTP 

− Toogoom WWTP 

− Howard WWTP 

− Torbanlea WWTP 

 

Each treatment plant is designed with two criteria; the biological treatment design capacity and the 
hydraulic design capacity. The biological treatment capacity is designed to reduce the biological oxygen 
demand in sewage through the facilitation of biological activity (aerobic, anaerobic or facultative). Time 
is required for the organics in the wastewater to be consumed by biological activity. Therefore each 
treatment facility must be constructed sufficiently large to allow this process to occur taking into account 
the incoming organic loading and the resulting organic loading desired (usually none).  

Similarly the WWTP capacity needs to be sufficient to pass the volume of water coming in to the plant 
(hydraulic loading). Without sufficient hydraulic capacity a WWTP may not be able to satisfactorily treat 
sewage to the required BOD levels. 

Generally WWTP’s across the Fraser Coast are designed to meet 3xADWF for treatment and up to 
5xADWF for hydraulic design. The treatment capacities of the Fraser Coast WWTP’s are presented in 
Table 3-5. The current loadings are derived from historical flow data between 2010 and 2015. It does 
not take into account additional loading if all vacant dwellings and lots are occupied. 

  

17  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

Table 3-4: Fraser Coast WWTP Capacities 

 

Hydraulic Capacity Biological Capacity 
Current 
Loading 
(2015) 

 
ED ML/Day ED ML/Day Ml/day 

Nikenbah WWTP 10667 4.8 10667 4.8 2.9 

Pulgul Creek 
WWTP 9720 4.4 9720 4.4 4.9 

Eli Creek WWTP 10000 4.5 7500 3.2 2.7 

Burrum Heads 
WWTP 1389 0.625 1042 0.469 0.31 

Toogoom WWTP 833 0.375 1389 0.375 0.24 

Torbanlea WWTP 138 0.062 115 0.052 0.043 

Howard WWTP 40 0.024 40 0.018 0.027 

Aubinville WWTP 12500 5.625 12500 5.625 4.5 

 

3.4.2 Eli Creek WWTP 

Eli Creek WWTP is located at Hythe Street in Pialba.  The Eli Creek WWTP was the first treatment 
plant for Hervey Bay before the construction of the Pulgul Creek WWTP. 

Currently the Eli Creek WWTP services approximately 6000ED (2.7Ml/day).  The extent of the Eli Creek 
WWTP catchment area is presented in Appendix 4A.  

All loads into Eli Creek WWTP are transferred by rising main from EPS04.  This means that the flow 
loading to the treatment plant are intermittent and that the inlet works are a source of significant odour.  
To minimise the odour issues, the inlet works were covered and an activated carbon filter was installed 
in 2000.   

The Eli Creek WWTP is a conventional trickling filter plant commissioned in 1969.  The current plant’s 
hydraulic design capacity is estimated to be 4.5ML/d under Average Dry Weather Flow (ADWF) which 
is estimated to be approximately 10,000ED. The Biological capacity has been estimated to be 7,500ED 
and is based on the treatment performance of the plant. 

Historically there were issues with the plant being overloaded and planning required the installation of a 
new treatment plant.  Odour studies at the time indicated a large buffer zone which is consistent with an 
overloaded treatment plant.  This remained the case until the construction of Nikenbah WWTP, in 2010.  
At this time the load on Eli Creek WWTP reduced significantly to about half of its previous loading.  The 
effluent quality improved as a result.  

Given the proximity of the Eli Creek WWTP to existing residential properties and the history of 
associated odour complaints, coupled with the fact that the odour buffer around the plant effectively 
stymies development of adjacent residential land, the provision of additional capacity at the site has not 
been considered appropriate and a capacity ceiling of 10,000ED has been applied in the past.  This 
philosophy has been carried forward in the options considered in this strategy report. 

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 18  

 



 

As part of a refurbishment of the inlet works in 2012, a new finer aperture screen was installed as well 
as repairs to concrete and refurbishment of the aeration system for the grit removal system. In 2012 
new screens were installed and concrete works at the inlet works occurred. 

The treatment process is described in Figure 3-8. The process commences at the inlet works where 
pumps are used to provide head for the process. Sewage is screened and grit is settled. Rags and grit 
are collected in bins to be disposed of.  Three primary sedimentation tanks are used to reduce 
suspended solids before treatment in the two trickling filters. Flow continues to the Humus tanks where 
secondary clarification of the influent occurs. Chlorination of the effluent occurs before the effluent is 
stored in the local effluent storage lagoons or discharged to Eli Creek. 

Sludge is collected from the primary sedimentation tanks and placed into a pair of primary digesters.  
The sludge is then placed in a secondary digester for further treatment and dewatering before 
dewatering by belt press and stockpiled for a minimum period of 6 months before reuse. Sludge drying 
beds are also available to dewater sludge from this process. 

Excess sewage of effluent is discharged into the approved discharge point at Eli Creek. This discharge 
point is used regularly to manage inflows to the treatment plant. 

  

19  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

 
Figure 3-7: Eli Creek Process Flow Chart  

INLET

DISTRIB-
UTION 

CHAMBER

PRIMARY 
SEDIMENTATION

(1)

PRIMARY 
SEDIMENTATION

(2)

PRIMARY 
SEDIMENTATION

(3)

DISTRIB-
UTION 

CHAMBER

TRICKLING FILTER
(1)

TRICKLING FILTER
(2)

PRIMARY 
DIGESTER

(1)

PRIMARY 
DIGESTER

(2)

SECONDARY 
DIGESTER

(3)

DISTRIB-
UTION 

CHAMBER

SOLIDS CONTACT 
TANK

HUMUS TANK
(1)

HUMUS TANK
(2)

SCREENS

EFFLUENT 
STORAGE DAM

^ 
IRRIGATION

SLUDGE BEDS

SUPERNATANT

BIOSOLIDS REUSE

STOCKPILE

BELT PRESS

WAS

RAS

SOLIDS

CL2

ELI CREEK

GRIT 
CHAMBER

SCREENINGS 
BIN

GRIT BIN

Legend
Solid Stream
Liquid Stream

CHLORINE CONTACT 
TANK

LAGOON

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 20  

 



 

Figure 3-9 plots the daily sewage inflows to the Eli Creek WWTP, the WWTP capacity and the Hervey 
Bay rainfall events over the period from November 2010 to March 2015. It can be seen that the impact 
of wet weather events is substantial with peaking factors of approximately 4.2 times the ADWF. 
 

 

Figure 3-8: Eli Creek WWTP Historical Inflows, Capacity and Rainfall 

  

0

100

200

300

400

500

600

700

800

900

1000

0

2

4

6

8

10

12

Aug-10 Feb-11 Aug-11 Feb-12 Aug-12 Feb-13 Aug-13 Feb-14 Aug-14 Feb-15 Aug-15 Feb-16

R
ai

nf
al

l (
m

m
/d

ay
) 

In
flo

w
 (M

L)
 

Date 

Eli - Inflow

Eli - Capacity

ADWF

HB Rainfall

21  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

3.4.2.1 Effluent Release to Eli Creek 

The operating licence for Eli Creek WWTP stipulates that daily releases during periods of no rainfall 
shall not exceed 2.75ML/day and during periods of wet weather shall not exceed 6ML/day.  

Total nitrogen and total phosphorus are not permitted to exceed 10 tonnes and 2.5 tonnes respectively. 
WBWC has a licenced outfall from Eli Creek WWTP to Eli Creek. The mass load released to waters is 
summarised in Table 3-5. Notably no discharge to waters from the Eli Creek WWTP occurred in 
2013/14. 

 

Table 3-5 Eli Creek WWTP Mass Loads Released to Waters 

Year TN(kg) TP(kg) 
2010/11 20257 4252 
2011/12 19252 4060 
2012/13 11275 2244 
2013/14 0 0 
2014/15 3720 1239 

 

A report by frc environmental (2006) indicated that the impact of mass nutrient discharge from the Eli 
Creek WWTP had a minimal impact on the Eli Creek eco system and that the floral and faunal 
communities were affected by unrelated factors (frc, 2006). Clause C2.7 of the licence requires that a 
minimum of 90% ADWF shall be reused per annum. 

The effluent discharge quality limits for discharge to waters is stipulated in the EPA licence for this 
WWTP. The effluent quality limits for release to waters is available in Appendix 6A.  

 

Figure 3-9: Eli Creek WWTP - Historical Discharge to Waters  

0

50

100

150

200

250

300

350

400

450

5000

2000

4000

6000

8000

10000

12000

14000

Dec-09 Jun-10 Dec-10 Jun-11 Dec-11 Jun-12 Dec-12 Jun-13 Dec-13 Jun-14 Dec-14 Jun-15 Dec-15

R
ai

nf
al

l (
m

m
/d

ay
) 

D
is

ch
ar

ge
 (k

L)
 

Date 

Discharge from WWTP (kL)

Licence Limit DW (Eli)

Rainfall H/Bay mm (BoM station
040405)

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 22  

 



 

3.4.2.2 Effluent Release to Land 

Effluent is transferred to Nikenbah effluent storage lagoon for irrigation use under the reuse scheme 
and is discussed in more detail in Section 4 of this report.  Effluent is also used to irrigate the Hervey 
Bay golf course. Figure 3-11 depicts the effluent available for reuse from the Eli Creek WWTP.  It can 
be seen that there has been a marked increase in effluent demand associated with the lower rainfall 
after 2013. 

 

Figure 3-10: Eli Creek WWTP Historical Discharge for Reuse 

The effluent quality limits for land disposal are stipulated in the EPA licence for this WWTP which is 
contained in Appendix 6A.  

The historical percentage of ADWF reused is summarised in Table 3-6. The figures in the table are a 
combination of both the Eli Creek and Nikenbah Reuse. 

Table 3-6: Eli Creek and Nikenbah (Combined) Percentage Effluent Reuse 

Year % ADWF Reused (%) Total Volume reused Eli Creek 
WWTP only (ML/annum) 

2010/11 93 413 
2011/12 86 385 
2012/13 110 715 
2013/14 100 940 
2014/15 95 844 

0

100

200

300

400

500

600

700

800

900

10000

1000

2000

3000

4000

5000

6000

7000

8000

Jun-11 Dec-11 Jun-12 Dec-12 Jun-13 Dec-13 Jun-14 Dec-14 Jun-15 Dec-15

R
ai

nf
al

l (
m

m
/d

ay
) 

Ef
flu

en
t R

eu
se

 (k
L/

da
y)

 

Date 

Eli Reuse KL

Rainfall H/Bay mm (BoM station
040405)

23  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

3.4.3 Pulgul Creek WWTP 

The Pulgul Creek WWTP is located on Cicada Lane approximately 250m west of Booral Road and 
approximately 1.2km north of Hervey Bay Airport.  It is one of the main WWTP’s servicing the Hervey 
Bay township. It is surrounded by vegetation on the western side of the plant with a sporting facility 
approximately 150m north of the plant.  Industrial areas are located to the south and east approximately 
300m from the facility.  There is a low lying area that runs west to east through the south of the property 
that discharges into Pulgul Creek. Access is via an all-weather single lane bitumen road which joins 
Booral Road. The catchment currently services approximately 10,000ED (4.5Ml/day). The extent of the 
Pulgul Creek WWTP catchment area is presented in Appendix 4A. 

There are two process trains at Pulgul, an oxidation ditch and an IDEAL plant.  

In 1984 the first treatment train was constructed at the Pulgul Creek WWTP site. It consisted of an 
oxidation ditch type extended aeration activated sludge plant bioreactor with secondary clarifiers. The 
original design capacity of this plant was 8,000EP and 230L/EP/day (1.84ML/day ADWF). This is 
equivalent of 4,089ED. 

The second train was constructed in 1991 and consisted of an Intermittently Decanted Extended 
Aeration Lagoon (IDEAL). This treatment train was designed with a capacity of 8,000EP and 
250L/EP/day (2ML/day ADWF). This is equivalent of 4,444ED.  

The combined treatment capacity at this time was 3.84ML/day (or 8,533ED). 

A Bathurst Box lagoon was installed to treat tankered waste at the site. The sludge from this process is 
transferred to the anaerobic sludge lagoon. 

Augmentation in 2001/2 provided another chlorine contact tank, sludge thickening, aerobic digestion 
and dewatering for the plant. 

In 2003 screens and grit removal facilities were installed on the plant. 

In 2006 the oxidation ditch was augmented by replacing the Kesner Brush Aerators with floor mounted 
diffusers to provide a capacity of 8,900ED. This capacity increase was never realised. A second 
chlorine contact tank was also constructed at this time. 

Modelling of the oxidation ditch using a spread sheet developed by GHD estimated the treatment 
capacity of this treatment train at 1.6ML/day ADWF. Modelling of the IDEAL treatment train also 
undertaken by GHD in 2011 concluded that this plant was capable of treating 3.7ML/day ADWF 
provided that the IDEAL treatment train was operating without short-circuiting. According to GHD (2011) 
the Pulgul Creek WWTP is capable of a combined capacity around 5.3ML/d under ADWF. 

WBWC has reviewed the capacity and estimates that the treatment capacity of this plant is 4.4ML/day 
(9,720ED).  For the purposes of this strategy report the current capacity of the treatment plant of 
4.4ML/day has been adopted. 

The treatment process is described in Figure 3-12. Sewage is received at the inlet works where it is 
distributed between the IDEAL and Oxidation Ditch process trains.  

The oxidation ditch process train is an activated sludge process where sewage is aerated before it is 
clarified in a pair of secondary clarifier tanks. Clarified effluent is chlorinated and either transferred to 
the Pulgul effluent storage lagoon or discharged to Pulgul Creek the onsite Pulgul lagoon. 

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 24  

 



 

The IDEAL process train treats sewage through a series of aeration, settling and decanting phases. 
The effluent from this process is chlorinated and discharged directly into the onsite Pulgul lagoon. From 
here it is either transferred to the effluent storage lagoon at the Pulgul plantation or discharged to Pulgul 
Creek.   

Waste activated sludge from both the IDEAL and the Oxidation ditch is transferred to a gravity drainage 
deck for thickening before transferring to the aerobic digester for stabilisation. Once treated the solids 
are dewatered using a belt filter press and stockpiled for a minimum of 6 months before being reused 
as a soil conditioner. 

 

 

Figure 3-11: Pulgul Creek WWTP Process Flow Diagram  

  

LAGOON

PULGUL CREEK

WASTE 
ACTIVATED 

SLUDGE PUMP

IRRIGATION 
PUMP STATION

IRRIGATION

GRAVITY 
DRAINAGE 

DECK

AEROBIC 
DIGESTER

BELT 
FILTER 
PRESS

STOCKPILE

BIOSOLIDS
REUSE

WASTEWATER BYPASS

OXIDATION 
DITCH

INLET

^ 

INTERMITTENT 
DECANT EXTENDED 
AERATION LAGOON

CHLORINE CONTACT 
TANK

SECONDARY 
CLARIFIER

SECONDARY 
CLARIFIER

CHLORINE CONTACT 
TANK

CL2

WAS

RAS

RAS

Legend
Solid Stream
Liquid Stream

25  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

Figure 3-13 shows the historical inflows and rainfall at the Pulgul Creek WWTP. It appears that from 
August 2014 that the inflows to the treatment plant have decreased significantly. The graph shows the 
drop is approximately 1ML/day. Investigation of this discrepancy revealed that the one of the two flow 
meters used for determining flows into the treatment plant had not been functioning since August 
2014.The treatment plant is considered to be at capacity. 

 

Figure 3-12: Pulgul Creek WWTP Historical Inflows, Capacity and Rainfall 

 

Between August 2010 and August 2013, there is a high correlation between sewage inflows to the plant 
and rainfall events. This indicates that there is a high amount of inflow and infiltration. The PWWF 
ranges between 4 and 5 at this treatment plant.  

0

100

200

300

400

500

600

700

800

900

1000

0

5

10

15

20

25

Aug-10 Feb-11 Aug-11 Feb-12 Aug-12 Feb-13 Aug-13 Feb-14 Aug-14 Feb-15 Aug-15 Feb-16

R
ai

nf
al

l (
m

m
/d

ay
) 

In
flo

w
 (M

L)
 

Date 

Pulgul - Inflow

Pulgul - Capacity

ADWF

HB Rainfall

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 26  

 



 

3.4.3.1 Effluent Release to Pulgul Creek 

The licenced discharge point for the Pulgul Creek WWTP is Pulgul Creek. The licence permits a 
discharge into Pulgul Creek of 2.0ML/day during dry weather flow (<1mm/day rainfall). The maximum 
single day discharge is 6.0ML during a wet weather periods under the licence. 

Clause C2.7 of the licence conditions stipulates that 90% of ADWF must be reused each year. 

In terms of nutrient loading the mass of Total Nitrogen and mass of Total Phosphorus permitted to be 
discharged to waters are 10 tonnes per year and 2.5 tonnes per year respectively. Table 3-5 
summarises the mass load discharged to waters over the past five years. 

Table 3-7 Pulgul Creek WWTP Mass Loads Released to Waters 

Year TN(kg) TP(kg) 
2010/11 4497 3266 
2011/12 5366 3115 
2012/13 5067 2045 
2013/14 0 0 
2014/15 0 0 

 

The minimum effluent quality for waterway releases is stipulated under the EPA licence for this WWTP 
and is included in Appendix 6A.  

 

Figure 3-13: Pulgul Creek WWTP Discharge to Waters 

  

0

50

100

150

200

250

300

350

400

450

5000

2000

4000

6000

8000

10000

12000

14000

16000

18000

20000

Dec-09 Jun-10 Dec-10 Jun-11 Dec-11 Jun-12 Dec-12 Jun-13 Dec-13 Jun-14 Dec-14 Jun-15 Dec-15

R
ai

nf
al

l (
m

m
/d

ay
) 

D
is

ch
ar

ge
 (k

L)
 

Date 

Discharge from WWTP (kL)

Licence Limit DW (Pulgul)

Rainfall H/Bay mm (BoM station
040405)

27  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

3.4.3.2 Effluent Release to Land 

Effluent is transferred to Pulgul effluent storage lagoon for irrigation under the reuse scheme and is 
discussed in more detail in Section 4 of this report. Figure 3-15 depicts the effluent available for reuse 
from the Pulgul Creek WWTP.  

 

Figure 3-14: Pulgul Creek WWTP Historical Discharge for Reuse 

 

The EPA licence for Pulgul Creek WWTP sets out the effluent quality limits and is included in Appendix 
6A. 

The historical percentage of ADWF reused from the Pulgul Creek WWTP is summarised in Table 3-6. 

Table 3-8 Pulgul Creek WWTP Percentage Effluent Reuse 

Year % ADWF Reused (%) 
2010/11 80 
2011/12 83 
2012/13 89 
2013/14 108 
2014/15 89 

  

0

100

200

300

400

500

600

700

800

900

10000

1000

2000

3000

4000

5000

6000

7000

8000

Jun-11 Dec-11 Jun-12 Dec-12 Jun-13 Dec-13 Jun-14 Dec-14 Jun-15 Dec-15

R
ai

nf
al

l (
m

m
/d

ay
) 

Ef
flu

en
t R

eu
se

 (k
L/

da
y)

 

Date 

Pulgul Reuse KL

Rainfall H/Bay mm
(BoM station
040405)

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 28  

 



 

3.4.4 Nikenbah WWTP 

The Nikenbah WWTP is located on Piggford Ln 6.3km south west of the Pialba GPO. It services a 
current catchment of approximately 7,000ED (3.2Ml/day). The extent of the Nikenbah WWTP 
catchment area is presented in Appendix 4A. 

Nikenbah WWTP was commissioned in 2010 and uses Biological Nutrient Removal and Membrane 
Bioreactor technologies to treat sewage from the Nikenbah catchment. The Nikenbah WWTP has an 
ADWF design capacity of 4.8ML/d. 

Figure 3-18 shows the treatment process at the Nikenbah WWTP. Sewage at the inlet works is 
screened and degritted. The screenings and grit are collected in bins for disposal. 

The treatment continues to a balance tank to buffer peaks from the inflow and provide a constant flow 
through the treatment plant. Sewage is then treated through a series of anoxic and anaerobic 
chambers. Treatment continues through two aerobic chambers before micro filtration. Effluent is 
chlorinated and stored in the Nikenbah effluent storage lagoon for reuse. 

Waste sludge is extracted from the filters and treated in a digester. After treatment the sludge is 
dewatered in a belt filter press and the dewatered solids are stockpiled on site for a minimum period of 
6 months before being reused.  

 

29  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

 

Figure 3-15: Nikenbah WWTP - Process Flow Diagram 

INLET

EFFLUENT 
STORAGE
LAGOON

IRRIGATION

STOCKPILE

BIOSOLIDS
REUSE

GRIT 
CHAMBER

INLET 
CHAMBER

BALANCE TANK

ANOXIC CHAMBER

ANAEROBIC CHAMBER

ANOXIC CHAMBER

AEROBIC CHAMBER
1

AEROBIC CHAMBER
2

DEAERATION

AEROBIC 
DIGESTER

MEMBRANES

WAS 
PUMP PROCESS WATER FOR 

USE IN WWTP

CHLORINE CONTACT 
TANK

CL2

BYPASS

SCREENINGS
BIN

GRIT
BIN

GRIT
CLASSIFIER

FILTRATE 
PUMP 

STATION

SCREW PUMPSCREW PUMP

BYPASS

SERVICE WATER 
PUMP

EFFLUENT 
PUMP

DISTRIBUTION TANK

Legend
Solid Stream
Liquid Stream

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 30  

 



 

Figure 3-17 plots the historical inflows, WWTP capacity and rainfall for the period from 2010 to 2015. It 
shows that there appears to be sufficient capacity at this WWTP to meet the current sewage treatment 
requirements. 

 

Figure 3-16: Nikenbah WWTP Historical Inflows, Capacity and Rainfall 

 

3.4.4.1 Effluent Release to Waters 

Nikenbah WWTP is located inland and does not currently have access to a water outfall therefore the 
licence does not allow discharge of contaminants to any receiving waters. The Licence only allows for 
discharge to land for irrigation purposes.  

 

3.4.4.2 Effluent Release to Land 

Discharge of effluent to land for irrigation purposes is permitted so long as the effluent meets the quality 
limits detailed in the EPA licence for this WWTP. The limits are available in Appendix 6A.  

  

0

100

200

300

400

500

600

700

800

900

1000

0

5

10

15

20

25

Aug-10 Feb-11 Aug-11 Feb-12 Aug-12 Feb-13 Aug-13 Feb-14 Aug-14 Feb-15 Aug-15 Feb-16

R
ai

nf
al

l (
m

m
/d

ay
) 

In
flo

w
 (M

L)
 

Date 

Nikenbah Inflow

Nikenbah Capacity

ADWF

HB Rainfall

31  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

3.4.5 Aubinville WWTP 

Aubinville WWTP is located north east of Maryborough CBD within 300m of the suburb of Aubinville 
and is immediately adjacent to the Mary River.  The WWTP currently services 11,100ED (5ML/day). 
The extent of the Aubinville WWTP catchment area is included in Appendix 4A. 

According to the available documentation the plant has a nominal design capacity of 30,000EP at 
275L/EP/day (8.25ML/day) with a nominal wet weather treatment capacity of 3 x Average Dry Weather 
Flow (ADWF) and a nominal design hydraulic capacity of 5 x ADWF. The WWTP either discharges to 
the Mary River with the discharge location being approximately 33.2km from the river mouth in the 
Great Sandy Straits at River Heads or to the effluent reuse lagoon for irrigation use.   

The WWTP was initially constructed during the 1940’s, and was subsequently augmented in 1976 to 
trickling filter activated sludge process to meet the growing demands.  

In July 2009 Wide Bay Water Corporation became the Successor at Law of the Aubinville WWTP.  
Since then WBWC has been investigating and reviewing the WWTP’s performance and has 
implemented measures to improve performance and environmental compliance at the plant. 

The raw sewage load is predominantly domestic in origin.  Recently all septic and grease trap waste 
from Maryborough have been transported to Pulgul Creek WWTP for treatment but it is proposed that 
this waste be treated in the digesters at Aubinville WWTP into the future. 

Inflow to the plant is received from a DN900 gravity sewer, a DN600 gravity sewer and a DN250 rising 
main from APS010 in Granville.  These mains discharge into a lift pump station adjacent to the inlet 
works.  There are three pumps installed in the lift station with manual duty selection.  The capacity of 
the inlet works is insufficient to operate the three pumps simultaneously.  This is due to the 
configuration of the inlet works, where surcharging of the vortex grit removal chamber occurs.  The 
capacity of only two pumps operating in parallel is insufficient to meet the wet weather flows entering 
the lift station and as a result wet weather bypass at the plant is utilised.  

There are two automatic (weir) overflow bypasses built into the plant.  Each incorporates a coarse 
screen and discharges screened sewage directly to the Mary River.  One is on the DN900 trunk gravity 
main before it reaches the lift pump station within the plant and was installed around 2003.  The other is 
within the lift pump station wet well structure immediately adjacent to the Inlet Works.  Both of these 
bypasses are unmetered and historically overflows to the bypasses have not been reported to the EPA.  

The plant configuration beyond the inlet works, where screening and grit removal occurs, is primary 
clarifiers (PC) followed by rock media biological trickling filtration (BTF) in-series with two parallel 
activated sludge reactors (AS).  Secondary sedimentation beyond the AS reactors is carried out in two 
final clarifiers (FC).  The plant configuration is unusual as these two entirely different systems are 
usually operated in parallel.  Waste Activated Sludge (WAS) from the activated sludge reactors is 
thickened and transferred to a digester for stabilisation. The stabilised sludge is dewatered and 
stockpiled at the St Helen’s effluent storage lagoon site.  

Figure 3-18 describes the treatment process. 

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 32  

 



 

 

Figure 3-17: Aubinville WWTP - Process Flow Diagram 

IN
LE

T

E
F

F
LU

E
N

T
 D

A
M

R
E

M
O

V
A

L 
B

Y
 

T
R

A
N

S
P

O
R

T
 

T
O

 L
A

N
D

F
IL

L

S
T

O
C

K
P

IL
E

IR
R

IG
A

T
IO

N

D
IS

T
R

IB
-

U
T

IO
N

 
C

H
A

M
B

E
R

S
C

R
E

E
N

S

P
R

IM
A

R
Y

 C
LA

R
IF

IE
R

(1
)

P
R

IM
A

R
Y

 C
LA

R
IF

IE
R

(2
)

T
R

IC
K

LI
N

G
 F

IL
T

E
R

(1
)

T
R

IC
K

LI
N

G
 F

IL
T

E
R

(2
)

A
E

R
A

T
IO

N
 

T
A

N
K

(1
)

A
E

R
A

T
IO

N
 

T
A

N
K

(2
)

S
E

C
O

N
D

A
R

Y
 

C
LA

R
IF

IE
R

(1
)

S
E

C
O

N
D

A
R

Y
 

C
LA

R
IF

IE
R

(2
)

S
C

R
E

W
 

P
U

M
P

S

C
H

LO
R

IN
E

 C
O

N
T

A
C

T
 

T
A

N
K

D
IS

T
R

IB
-

U
T

IO
N

 
C

H
A

M
B

E
R

^
 

P
R

IM
A

R
Y

 
D

IG
E

S
T

E
R

S
E

C
O

N
D

A
R

Y
 

D
IG

E
S

T
E

R

M
A

R
Y

 R
IV

E
R

R
E

U
S

E
 P

U
M

P

W
A

S

WAS/RAS

WAS

C
L 2

S
C

R
E

E
N

IN
G

S
 

B
IN

G
R

IT
 B

IN

1 2 3

G
R

IT
 

C
H

A
M

B
E

R

D
E

W
A

T
E

R
IN

G

F
IL

T
R

A
T

E

Le
ge

nd
S

ol
id

 S
tr

ea
m

Li
qu

id
 S

tr
ea

m

33  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

Figure 3-19 illustrates the historical inflows to the Aubinville WWTP. The data shows a decline in 
amplitude after August 2012 where the average inflow is approximately 3ML/day. A portable flow meter 
was used for one week between 15/7/14 and 21/7/14. This, albeit, small measurement period 
concluded that the average flow to the plant was 4.5ML/day. This figure is consistent with the 
theoretical flowrate based on the estimated ED’s and is also representative of data prior to August 
2012. Therefore it is concluded that the data between August 2012 and May 2015 is not reliable. 

 

 

Figure 3-18: Aubinville WWTP Historical Inflows, Capacity and Rainfall 

  

0

100

200

300

400

500

600

700

800

900

1000

0

2

4

6

8

10

12

14

16

18

20

Aug-10 Feb-11 Aug-11 Feb-12 Aug-12 Feb-13 Aug-13 Feb-14 Aug-14 Feb-15 Aug-15

R
ai

nf
al

l (
m

m
/d

ay
) 

In
flo

w
 (M

L)
 

Date 

Aubinville - Inflow

Aubinville - Capacity

ADWF

MB rainfall

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 34  

 



 

3.4.5.1 Effluent Release to Mary River 

The licenced discharge point for Aubinville WWTP is the Mary River at approximately 300m north east 
of Booker St (33.2km AMTD). The maximum release volume permitted under the licence is 10ML 
during dry weather and 50ML on a wet weather day. Figure 3-20 illustrates the historical discharge 
volumes to the Mary River from 2010 to present. 

 

 

Figure 3-19: Aubinville WWTP Discharge to Mary River 

 

The quality release limits under the licence are included in Appendix 6A.  

An amended licence is expected in the coming year and it is likely that the amended licence will not 
define volumetric discharge limits. Instead it is expected that the discharge to the Mary River will be 
triggered by the flow in the Mary River. Discharging from the WWTP during high river flow periods 
(greater than 23.15m3/s) allows better dispersion of discharges. The request for amended licence also 
includes the facility to discharge from the 700ML effluent reservoir at St Helens (when river flows are 
greater than 46.3m3/s). This will allow the reduction in stored effluent during wet weather events and 
reduce the amount of discharge during periods where the flow in the Mary River is low. 

  

0

50

100

150

200

250

300

350

400

450

5000

10000

20000

30000

40000

50000

60000

Dec-09 Jun-10 Dec-10 Jun-11 Dec-11 Jun-12 Dec-12 Jun-13 Dec-13 Jun-14 Dec-14 Jun-15 Dec-15

R
ai

nf
al

l (
m

m
/d

ay
) 

D
is

ch
ar

ge
 (k

L)
 

Date 

Discharge to Mary River (kL)

Licence Limit DW (Aubinville)

Licence Limit Single Day (Aubinville)

Rainfall M/boro mm (BoM station
040126)

35  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

3.4.5.2 Effluent Release to Land 

Any effluent released to land is required to meet certain quality limits. These limits are defined in the 
environmental licence for the Aubinville WWTP and are included in Appendix 6A. 

Discharge to land includes irrigation of existing cane farms and WBWC’s tree plantation. It is estimated 
that the amount of effluent reused from Aubinville is approximately 40-50% (Water Strategies, 2014). 
Figure 3-21 depicts the effluent available for reuse from the Aubinville WWTP.  

 

Figure 3-20: Aubinville WWTP Effluent Reuse to Land 

  

0

100

200

300

400

500

600

700

800

900

10000

2000

4000

6000

8000

10000

12000

14000

16000

Jun-11 Dec-11 Jun-12 Dec-12 Jun-13 Dec-13 Jun-14 Dec-14 Jun-15 Dec-15

R
ai

nf
al

l (
m

m
/d

ay
) 

Ef
flu

en
t R

eu
se

 (k
L/

da
y)

 

Date 

Aubinville Reuse Dam Meter Read (Flow
to Farm)

Rainfall M/boro mm (BoM station
040126)

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 36  

 



 

3.4.6 Burrum Heads WWTP 

The Burrum Heads WWTP is located on Road 181 (extension of Bushnell Rd) and approximately 1km 
west of existing beach side residential areas. The WWTP currently services approximately 950ED 
(430kL/day). The extent of the Burrum Heads WWTP catchment area is presented in Appendix 4A. 

The plant was constructed in 2001 to replace facultative ponds system. The ponds were lined and are 
now used as effluent storage lagoons. The plant has been in operation since 2004. 

The Burrum Heads WWTP has a hydraulic capacity of 625kL/d. It is an Intermittently Decanted 
Extended Aeration (IDEA) wastewater treatment plant. The raw sewage enters the treatment plant from 
three sewerage pump stations located within the residential areas of Burrum Heads. Once at the 
treatment plant raw sewage is screened to remove rags and other objects that might be harmful to the 
treatment equipment.   

The treatment commences in the aerobic/anoxic tank where aeration (aeration phase) occurs followed 
by a settling period (anoxic phase) to encourage nitrification.  

The treatment continues in the Intermittent Aeration Tank (IAT) where aeration occurs intermittently 
followed by a settling period. After the settling is complete effluent is decanted from the IAT and 
chlorinated before being stored in the effluent storage lagoons. 

Activated sludge is transferred back to the AAT to assist in the treatment process. Waste sludge from 
the IAT process is removed to the sludge thickening lagoon.  

Supernatant from the sludge thickening process is returned to the AAT at the head of the treatment 
process. 

A schematic of the process flow is represented in Figure 3-22. 

37  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

 

Figure 3-21: Burrum Heads WWTP - Process Flow Diagram 

  

INLET

AEROBIC ANOXIC
TANK

INTERMITTENT 
AERATION TANK

CHLORINE CONTACT
TANK

FACULTATIVE
LAGOON

SECONDARY
LAGOON

SLUDGE THICKENING 
LAGOON

(PRIMARY LAGOON)

SODIUM
HYPO CHLORITE

DEWATERING
(MOBILE)

Carried out 
by contractor

POLY 
DOSING

IRRIGATION
BIOSOLIDS

REUSE

STOCKPILE

R
A

S

Legend
Solid Stream
Liquid Stream

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 38  

 



 

The sewage inflows at the Burrum Heads WWTP are shown in Figure 3-23. The historical data spans 
the period from 2010 to 2015. It can be seen that the plant capacity is exceeded from time to time 
particularly during periods of prolonged or intense rainfall. During dry weather events and smaller wet 
weather events the capacity of the treatment plant is not exceeded. 

Inflows to the plant are affected by holiday seasons and increased population during these periods. 

 

 

Figure 3-22: Burrum Heads WWTP Historical Inflows, Capacity and Rainfall 

 

3.4.6.1 Effluent Release to Waters 

The licence for Burrum Heads WWTP does not allow for effluent discharge release to waters. The 
licence only allows effluent discharge to land for irrigation. 

  

0

100

200

300

400

500

600

700

800

900

1000

0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1

Aug-10 Feb-11 Aug-11 Feb-12 Aug-12 Feb-13 Aug-13 Feb-14 Aug-14 Feb-15 Aug-15 Feb-16

R
ai

nf
al

l (
m

m
/d

ay
) 

In
flo

w
 (M

L)
 

Date 

Burrum Heads Inflow

Burrum Heads Capacity

ADWF

HB Rainfall

39  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

3.4.6.2 Effluent Release to Land 

Treated effluent from this plant is stored in an onsite effluent storage lagoon and used for land irrigation 
at the Dreamtime plantation as required. The amount of treated effluent permitted to be released to land 
or to wet weather storage is 0.65ML/day ADWF and a maximum release during wet weather of 3.25ML. 

Figure 3-24 shows the volume of effluent reused from the Burrum Heads WWTP. While the graph 
appears to show that the licence limits are regularly reached for discharge to land, the figures are the 
volumes transferred between the Burrum WWTP site and the Dreamtime effluent storage lagoon and 
therefore are not necessarily the volume of water discharged to land. 

 

 

Figure 3-23: Burrum Heads Effluent Reuse 

 

The release limits for the key contaminants to land are included in Appendix 6A. 

  

0

100

200

300

400

500

600

700

800

900

10000

500

1000

1500

2000

2500

3000

3500

Jun-11 Dec-11 Jun-12 Dec-12 Jun-13 Dec-13 Jun-14 Dec-14 Jun-15 Dec-15

R
ai

nf
al

l (
m

m
/d

ay
) 

Ef
flu

en
t R

eu
se

 (k
L/

da
y)

 

Date 

Burrum Heads  Reuse  KL

Burrum Heads Discharge Licence Limit DWF

Burrum Heads Discharge Licence Limit WWF

Rainfall H/Bay mm (BoM station 040405)

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 40  

 



 

3.4.7 Toogoom WWTP 

The Toogoom WWTP is located on Morris Rd some 600m south west of the nearest residential 
properties. The WWTP currently services approximately 590ED (approx. 270kL/day). The extent of the 
Toogoom WWTP catchment area is presented in Appendix 4A. 

This plant was constructed in 2001 to replace facultative lagoons that were operating since 1984. 

The Toogoom WWTP has a hydraulic capacity of 375kL/d. The treatment process is a combination of 
an aerobic/anoxic tank and an intermittent aeration tank. 

Raw sewerage enters the treatment plant through a number of rising mains from the main residential 
areas of Toogoom. The inlet works consist of a flow meter and screens to remove rags and other 
objects harmful to the treatment equipment. Treatment begins in an aerobic/anoxic tank where 
activated sludge is mixed (aerobic phase) with the influent and allowed to settle (anoxic phase). The 
mixed liquor is transferred to the intermittent aeration tank (IAT) where it is aerated and allowed to 
settle. To enhance denitrification short burst of aeration are used during the settling phase.  

When the level reaches the decant level, effluent is decanted into the chlorine contact tank. Once 
chlorinated the effluent is transferred to the exfiltration ponds. 

Chlorinated effluent is transferred to the exfiltration ponds or to the filter banks for effluent reuse on the 
adjacent tree plantation. Effluent is discharged into groundwater through a process of exfiltration in the 
lagoon beds. It is recognised that this practice may compromise the aquifer around the plant and 
therefore the corporation undertakes regular assessment of the depth and quality of the aquifer.  

Sludge is removed from the IAT and transferred to a geofabric bag for dewatering. If the volume of 
sludge is higher than the capacity of the geofabric bag then sludge is transferred to the sludge lagoon. 

A process flow chart of the Toogoom WWTP is represented in Figure 3-25. 

 

41  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

 

Figure 3-24: Toogoom WWTP Process Flow Chart  

 

  

INLET

AEROBIC ANOXIC
TANK

INTERMITTENT 
AERATION TANK

CHLORINE CONTACT
TANK

SECONDARY
LAGOON

SLUDGE THICKENING 
LAGOON

(PRIMARY LAGOON)

SODIUM
HYPO CHLORITE

DEWATERING
BAG

POLY 
DOSING

3

RETICULATED
EFFLUENT

TANK

FLOW 
METER

STOCKPILE

BIOSOLIDS
REUSE

WAS

 SUPERNATANT

IRRIGATION
PUMP STATION

IRRIGATION

Legend
Solid Stream
Liquid Stream

R
A

S

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 42  

 



 

The historical sewage inflows to the Toogoom WWTP and the plant capacity and rainfall data are 
shown in Figure 3-26. No data was available between December 2013 and October 2014. Generally 
the plant is operating under its capacity. 

 

 

Figure 3-25: Toogoom WWTP Historical Inflows, Capacity and Rainfalls 

  

0

100

200

300

400

500

600

700

800

900

1000

0

0.2

0.4

0.6

0.8

1

1.2

Aug-10 Feb-11 Aug-11 Feb-12 Aug-12 Feb-13 Aug-13 Feb-14 Aug-14 Feb-15 Aug-15 Feb-16

R
ai

nf
al

l (
m

m
/d

ay
) 

In
flo

w
 (M

L)
 

Date 

Toogoom - Inflow

Toogoom - Capacity

ADWF

HB Rainfall

Erroneous 
Data 

43  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

3.4.7.1 Effluent Release to Waters 

The licence does not allow discharge to surface water but permits discharge to ground water. The 
sandy subsurface of the effluent storage lagoons provide a discharge point into the underlying ground 
water by exfiltration. The licence allows a dry weather discharge (exfiltration) of 0.15ML/day and a 
maximum exfiltration of 0.75ML/day during wet weather periods. Figure 3-27 shows the historical 
estimated exfiltration from the Toogoom effluent storage lagoons. It can be seen that the licence limits 
were exceeded twice between 2012 and 2013.  

 

 

Figure 3-26: Toogoom Estimated discharge to through exfiltration 

  

0

50

100

150

200

250

300

350

400

450

5000

200

400

600

800

1000

1200

Dec-09 Jun-10 Dec-10 Jun-11 Dec-11 Jun-12 Dec-12 Jun-13 Dec-13 Jun-14 Dec-14 Jun-15 Dec-15

R
ai

nf
al

l (
m

m
/d

ay
) 

D
is

ch
ar

ge
 (k

L)
 

Date 

Discharge from WWTP (kL)

Licence Limit DW (Toogoom)

Licence Limit WW (Toogoom)

Rainfall H/Bay mm (BoM station
040405)

 
2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 44  

 



 

3.4.7.2 Effluent Release to Land 

Figure 3-28 shows the effluent available to be reused from the Toogoom WWTP. It can be seen that 
there is a general slight downward trend on the available effluent. The cause of this phenomenon is 
uncertain without further investigation.  

 

 

Figure 3-27: Toogoom Effluent Reuse 

The historical total reuse volumes for Toogoom WWTP are shown in Table 3-9. 

 

Table 3-9: Toogoom WWTP Effluent Reuse 

Year Total Volume reused Toogoom 
WWTP (ML/annum) 

2011/12 51.7 
2012/13 38.8 
2013/14 42 
2014/15 40.5 

  

0

100

200

300

400

500

600

700

800

900

10000

200

400

600

800

1000

1200

1400

1600

Jun-11 Dec-11 Jun-12 Dec-12 Jun-13 Dec-13 Jun-14 Dec-14 Jun-15 Dec-15

R
ai

nf
al

l (
m

m
/d

ay
) 

Ef
flu

en
t R

eu
se

 (k
L/

da
y)

 

Date 

Toogoom  Reuse  KL

Rainfall H/Bay mm (BoM station
040405)

45  2015 FRASER COAST SEWERAGE STRATEGY | WIDE BAY WATER CORPORATION 
 



 

3.4.8 Howard WWTP 

The Howard WWTP is located at the oval in Steley St. It is located in close proximity to many of the 
local commercial lots in Howard.  The extent of the Howard WWTP catchment area is presented in 
Appendix 4A. 

The Howard WWTP is an “Enviroflow” Trickling Filter package and was constructed in 1991.  The 
plant’s design capacity is 24kL/d or the equivalent of 53ED and is currently loaded to its full capacity. 
Since 2010, no further connections have been permitted. 

It consists of three primary sedimentation tanks to remove sediment from the raw wastewater influent 
stream.  Treatment continues through two trickling filters before being chlorinated and pumped to a 
storage pond at the local golf course for irrigation use by the golf course.  

The configuration of the plant is such that the sedimentation tank and trickling filters can be used in 
parallel or in series.  Parallel use can be used during high loading periods to allow a greater amount of 
influent to be treated.  Operating the WWTP in this manner affects the quality of the effluent.  Operating 